


BIOGAS POTENTIAL OF HIGH STRENGTH MUNICIPAL 

WASTEWATER TREATMENT IN LABORATORY SCALE UP-

FLOW ANAEROBIC SLUDGE BLANKET (UASB) REACTORS 

MASTER’S THESIS 

 

 

 

 

 

 

 

ANISSA SUKMA SAFITRI - [227432] 

 

 

 

 

 

 

 

WATER SCIENCE AND TECHNOLOGY 

ENVIRONMENTAL TECHNOLOGY STUDY PROGRAM 

DEPARTMENT OF MATHEMATICS AND NATURAL SCIENCES 

UNIVERSITY OF STAVANGER 

2016



Anissa Sukma Safitri - University of Stavanger  

A
b
st

ra
ct

 

 i

 

Abstract  

The main focus of this study is investigating the effectiveness of anaerobic treatment of 

municipal wastewater for converting organic matter to methane production in anaerobic 

granular sludge reactors. In-house designed laboratory scale, up-flow anaerobic sludge 
[...]
Figure 4.7 The actual, expected methane production rate, and OLR profiles in Reactor I/II

 ................................................................................................................................ 51 

Figure 4.8 Graphical determination of methane production Reactor A/I/II ...................... 53 

Figure 4.9 Graphical determination of theoretical methane production (a) Reactor A; (b) 

Reactor I; and (c) Reactor II ................................................................................... 53 

Figure 4.10 Methane production rate in function of OLR in (a) Reactor A; (b) Reactor I; 

and (c) Reactor II .................................................................................................... 54 

Figure 4.11 The COD balance and OLR profiles of Reactor A ........................................ 55 

Figure 4.12 The COD balance and OLR profiles of Reactor I/II ...................................... 55 

Figure 4.13 The COD fractionation in (a) Reactor A, (b) Reactor II and (c) Reactor II ... 56 

Figure 4.14 pH, alkalinity, and VFA profiles of Reactor A .............................................. 57 

Figure 4.15 pH, alkalinity, and VFA accumulation profiles of (a) Reactor I and (b) 

Reactor II ................................................................................................................ 57 

Figure 4.16 Total solid of the reactors ............................................................................... 58 

  



Anissa Sukma Safitri - University of Stavanger  

L
is

t 
o
f 

T
ab

le
s 

 viii

 

List of Tables 

Table 1.1 Grødaland WWTP wastewater sources ............................................................... 4 

Table 2.1 Stoichiometry of product formation using glucose as substrate ........................ 10 

Table 2.2 Stoichiometry showing the product formation of the different substrates ......... 11 

Table 2.3 Typical non-biodegradable fraction of total COD for raw and settled (primary 

effluent) wastewater [6] .......................................................................................... 15 

Table 2.4 Methane production of 100% COD conversion in function of temperature ...... 18 

Table 2.5 Concentration of soluble heavy metals exhibiting 50% inhibition of anaerobic 

processes ................................................................................................................. 28 

Table 2.6 Stimulatory and inhibitory concentration of light metal cations in anaerobic 

processes ................................................................................................................. 29 

Table 2.7 Antagonistic responses for light metal cations and ammonia ............................ 29 

Table 3.1 The characteristics of equipment used for the laboratory scale UASB Reactor A

 ................................................................................................................................ 35 

Table 3.2 The characteristics of equipment used for the UASB Reactor I and Reactor II 38 

Table 3.3 Nutrient solution composition ............................................................................ 40 

Table 3.4 The batch biogas potential test scenario ............................................................ 41 

Table 4.1 Biogas potential batch test result ....................................................................... 47 

Table 4.2 Methane yield and COD conversion to methane at operating condition ........... 52 

Table 4.3 Total phosphorous and total nitrogen availability of Reactor A/I/II .................. 58 

  



Anissa Sukma Safitri - University of Stavanger  

A
b
b
re

v
ia

ti
o
n
s 

 ix

 

Abbreviations  

ADM1 Anaerobic Digestion Model No.1 

AMB Acetoclastic Methanogenic Bacteria 

AMPTS Automatic Methane Potential Test System 

ATP Adenosine Triphospate 

COD Chemical Oxygen Demand 

DAF Dissolved Air Flotation 

EGSB Expanded Granular Sludge Blanket 

DO Dissolved Oxygen 

F/M Food Mass Ratio 

HAc Acetic Acid 

HMB Hydrogenotrophic Methanogenic Bacteria 

HRT Hydraulic Retention Time 

IVAR Interkommunalt Vann Avløp og Renovasjon 

LCFA Long Chain Fatty Acid 

OHPB Obligate Hydrogen Producing Bacteria 

OLR Organic Loading Rate 

SBR Sequencing Batch Reactor 

SRB Sulphate Reducing Bacteria 

SCFA Short Chain Fatty Acid 

SRT Solid/Sludge Retention Time 

STP Standard Temperature and Pressure 

TN Total Nitrogen 

TP Total Phosphorous 

UASB Up-flow Anaerobic Sludge Blanket 

VFA Volatile Fatty Acid 

VSS Volatile Suspended Solid 

WWTP Wastewater Treatment Plant 

 

  



Anissa Sukma Safitri - University of Stavanger  

In
tr

o
d
u
ct

io
n

 

 1

 

1. Introduction 

The continuously increasing production of municipal wastewater with increasing 

population is one of the main environmental issues of today’s society. Municipal 

wastewater is defined as a combination of the liquid or water-carried wastes removed from 

residences, institutions, commercial business, industry, together with groundwater, surface 

water, and storm-water [1]. Many of wastewater treatment methods being developed are 

designed to deal with decreasing water quality and increasing wastewater quantity. The 

basic function of the wastewater treatment plant is to accelerate the natural processes by 

which water purifies itself. Several technological options are available today in the field of 

wastewater treatment, including aerobic treatment, direct anaerobic treatment, and a 

combination of anaerobic and aerobic treatment is applied [2, 3].  

As the method of a resource preservation and environmental protection technology, the 

anaerobic treatment combined with other proper methods represents the advanced 

sustainable technology society needs [4]. Anaerobic treatments are applied initially mainly 

for food and beverage production. They have been utilized and developed over many 

centuries, in spite of the fact that the advance application have been achieved in the last 

few decades with the establishment of various development of high rate anaerobic 

wastewater treatment processes in which biomass retention and liquid retention are 

independent [5, 6].  

High-rate anaerobic wastewater treatment, however, was developed for high strength 

industrial wastewater treatment, whereas domestic or municipal wastewaters are 

characterized as a dilute type of wastewaters. Normal strength municipal wastewater is 

characterized by the COD concentration of below 1000 mg/l. Besides, low and high 

strength municipal wastewaters are defined by the COD concentration of below 500 mg/l 

and over 1000 mg/l, respectively. The concentrated wastewater (high strength) represents 

cases with low water consumption and/or infiltration [6].  

In the mid-seventies of the last century, by Lettinga and co-workers, anaerobic municipal 

wastewater treatment offers an effective alternative which was already recognized for 

treating municipal wastewater using e.g. up-flow anaerobic sludge blanket (UASB) 

reactors [3, 4, 6]. UASB reactors are frequently mentioned as proven pre-treatment 

systems for treating different industrial wastewaters, including those containing toxic or 



Anissa Sukma Safitri - University of Stavanger  

In
tr

o
d
u
ct

io
n

 

 2

 

inhibitory compounds. This process is also feasible for treatment of municipal wastewater 

under wide range of temperatures [7].  

Low sludge production and high organic loading rates are some of many advantages of 

anaerobic treatment present over other biological treatments. Nevertheless, the main driver 

for the increased application of anaerobic processes is the energy and carbon recovery 

which have a positive net energy production. Furthermore, the biogas (methane) produced 

can also replace fossil fuel sources and therefore has a direct positive effect on greenhouse 

gas reduction [5]. It directly results from the ever rising energy prices and the overall 

concern on global warming [6]. At the same time, it removes the organic fraction from 

wastewater.  

Successful implementation of the anaerobic treatment requires the retention of high levels 

of active biomass within the system. It allows the application of high organic loading 

rates, facilitating the use of compact and economical wastewater treatment plants. 

Currently, the extensive majority of full scale anaerobic waste treatment application are 

based on the development and maintenance of high sludge granules retention within the 

systems [8, 9]. Figure 1.1 shows the gradual increase in the number of worldwide installed 

high rate anaerobic reactors. 

Anaerobic processes have been commonly operated under mesophilic condition at 

optimum methanogenic growth rate of 35 – 37 °C although the temperature of certain 

wastewater fractions might be either considerably warmer (e.g. pulp and paper industry) or 

cooler (e.g. landfills) [8, 10]. Treating these wastewaters at initial temperatures would be 

beneficial because of reduced resources (e.g. no heating or cooling required).  

 

Figure 1.1 Increase in number of worldwide installed high rate anaerobic reactors [6] 



Anissa Sukma Safitri - University of Stavanger  

In
tr

o
d
u
ct

io
n

 

 3

 

Some researches have been done under various temperatures including temperature below 

25 °C and promising results have already been reported in its studies. Anaerobic treatment 

of diverse wastewaters at low temperature (below 25 °C) has been proven feasible by 

laboratory scale trials of granular sludge based reactor systems [2, 7, 11, 12]. The basic 

advantage of this system is the retention of high levels of active biomass within the system 

so that the high organic removal can be achieved [11]. 

1.1. Scope of Work 

This study was a part of project in cooperation with IVAR and conducted by 

Environmental Technology Study Program, University of Stavanger. IVAR 

(Interkommunalt Vann Avløp og Renovasjon) is a Norwegian public company that 

constructs and operates municipal facilities for water, wastewater and general waste. In 

this study, laboratory scale tests were conducted using UASB reactors for treating effluent 

wastewater from dissolved air flotation (DAF) units at Grødaland wastewater treatment 

plant (WWTP). Figure 1.2 shows the processes configuration at IVAR Grødaland. As 

reported by IVAR, the plant receives wastewater from several sources that are presented in 

Table 1.1. 

Kviamarka

Varhaug

Norsk Protein

Inlet Pumping 

Station
Screen Sand and fat 

removal

Pumping 

Station

Flocculation 

tanks

Dissolved air 

flotation (DAF)
Equalization 

tank

SBRs

Polymer 

dosing

Outlet
 

Figure 1.2 The processes configuration in IVAR Grødaland 



Anissa Sukma Safitri - University of Stavanger  

In
tr

o
d
u
ct

io
n

 

 4

 

Table 1.1 Grødaland WWTP wastewater sources 

Wastewater Sources Average Loading (m
3
/d) 

a. Animal destruction in Norsk Protein 167 

b. Municipal wastewater of 3000 houses in 

Varhaug and food industry in Fjordland 
1680 

c. Dairy and chicken slaughtering in Kviamarka 3284 

Total Loading 5131 

The pre-treatments at IVAR Grødaland consist of: bar screen (3 mm opening), sand and 

grit removal, fat removal, and DAF. Two DAF units with a surface area of 48 m
2
 each 

were designed for 7.5 m/h surface loading with maximum load of 200 l/s. In the DAF 

units, 30% of the effluent wastewater is recycled as dispersed water with 4 – 6 bar of 

back-pressure. There are six pressure pumps for each DAF unit and the number of pumps 

in operation depends on flow rate and temperature. The DAF unit can remove 

approximately 30 – 40% suspended solid. With polymer addition, the DAF units can 

achieve approximately 80% of suspended solid removal depending on dosing 

concentration. 

The DAF units cannot remove high fractions of dissolved COD. As reported by IVAR 

(January – August 2015), the DAF units can remove approximately 20% of total COD 

with average effluent containing 1304 mg/l COD (of which 849 mg/l is dissolved COD). 

High concentration of dissolved COD affects the performance of the next stage of 

treatment, sequencing batch reactor (SBR) unit operations. The SBR process utilizes a fill-

and-draw aerobic reactor with complete mixing during the batch reactor step (after filling) 

and where the subsequent steps of aeration and clarification occur in the same tank [1, 13].  

The SBR units at IVAR Grødaland do not work properly due to high fraction of dissolved 

COD (high organic load) coupled with oxygen deficiency. Such conditions make 

filamentous microorganisms proliferate. An overabundance of filamentous organisms 

compared to floc-forming organisms causes the sludge settle poorly, creating what is 

known as filamentous bulking. A way to resolve this issue is to remove dissolved COD 

before SBR units through anaerobic granular sludge treatment using UASB reactors as 

pre-treatment with high solid retention time. Anaerobic granular sludge treatment is 

expected to give high retention of biomass in granules resulting higher COD removal 

efficiency and higher COD conversion into biogas (methane).  



Anissa Sukma Safitri - University of Stavanger  

In
tr

o
d
u
ct

io
n

 

 5

 

1.2. Objectives 

The main objective of this master thesis was to investigate the effectiveness of anaerobic 

treatment of municipal wastewater for converting organic matter to methane generation in 

anaerobic granular sludge reactors. Furthermore, this study was conducted to set-up 

laboratory scale UASB reactors for treating of high strength municipal wastewater 

treatment. Several specific objectives are defined in sub-chapter 2.5 after observing the 

knowledge gaps from literature review and theoretical background in the following 

chapter.  

1.3. Thesis Outline  

This master thesis is entitled: “Biogas Potential of High Strength Municipal Wastewater 

Treatment in Laboratory Scale of Up-flow Anaerobic Sludge Blanket (UASB) Reactors” 

and divided into seven chapters.  

1. Introduction;  

2. Literature Review and Theoretical Background;  

3. Materials and Methods; 

4. Results;  

5. Discussions; 

6. Conclusions; and  

7. Recommendations including further research.  

Appendixes are included to present supporting materials of the whole study.  



Anissa Sukma Safitri - University of Stavanger  

L
it

er
at

u
re

 R
ev

ie
w

 a
n
d
 T

h
eo

re
ti

ca
l 

B
ac

k
g
ro

u
n
d

 

 6

 

2. Literature Review and Theoretical Background 

This chapter describes the theoretical explanation of anaerobic processes as well as defines 

anaerobic stoichiometry. The development of anaerobic treatment treating municipal 

wastewater in previous studies is also described. Furthermore, the factors affecting 

anaerobic processes of UASB reactor are also presented. Based on this literature review 

and theoretical background, in the last of this chapter, the knowledge gaps are well defined 

as specific objectives of this current study.  

2.1. Anaerobic Treatment 

Anaerobic treatment is a process by which microorganisms break down biodegradable 

material in the absence of oxygen (low redox potential) [5, 13]. The metabolic pathways 

followed in the breakdown of the carbon and energy source are the same for both aerobic 

and anaerobic process. There are two basic differences between these processes: (a) the 

terminal fate of electrons produced in the oxidation reactions; and (b) the amount of ATP 

forms by oxidative phosphorylation. The amount of ATP formed when a pair of electrons 

is passed through the electron transport system depends on the differences in redox 

potential between the electron donor and acceptor. Hence, more ATP will usually be 

released from aerobic respiration [14].  

Figure 2.1 presents carbon and energy fate in both aerobic and anaerobic wastewater 

treatment assuming that the oxidation of 1 kg COD requires 1 kWh of aeration energy. 